Class Outline

9 AM Introduction/Overview
10:15 AM — 15 minute break

10:30 AM Coagulation/Flocculation
12 noon — Lunch (on your own)
1 PM Clarification/Sedimentation
2 PM Filtration
2:15 PM — 15 minute break
2:30 PM Filtration (continued)
3:30 PM General Operations
4:30 PM - End

Health



Clarification/Sedimentation
(Conventional Filtration)

Clarification is generally
considered to consist of any
process or combination of
processes which reduce
suspended matter prior to
filtration.

Sedimentation is clarification that
relies on gravity to settle particles

Oout.
Oregon
Health




Clarification Objectives
(Conventional Filtration)

Key objective is to lower the
particulate load to the filters

— Accomplished with gravity or
other separation processes

— Collected solids need to be
physically removed

— Turbidity removal is typically in
the 60-80% range (Hudson,

1981)
Health



Clarification (Conventional Plants)

Sizing is often defined by hydraulic loading rate (gpm/ft? or
m/hr)

« 0.5 gpm/ft? = 1.2 m/h = 0.066 ft/min

Vo = Depth/Detention Time
= Q/A (gpm/sq. ft. or m/hr)

Oregon 1 h
Health



Clarification (Conventional Plants)

Forms of clarification include:

« Sedimentation basins (0.5 — 0.7 gpm/ft?, depending on
depth)

« High rate clarification:

— Tube (1-2 gpm/ft?) or plate settlers (~ 4 gpm/ft?)

— Contact adsorption clarifiers or “contact clarifiers” (8 gpm/ft?)

— Solids contact clarifiers (8-12 gpm/ft? for IDI Densadeg)

— Sludge blanket clarifiers (2-4 gpm/ft? for IDI Superpulsator)

— Dissolved air flotation (2-20 gpm/ft? depending on configuration)

— Sand ballasted (15-30 gpm/ft? for Kruger Actiflo®)

calth
Authority



Sedimentation Basins
(baffled or unbaffled)

* Proper design allows the velocity of water to be
reduced so that particles can settle out by gravity.

* The rate at which a particle settles out has to be
faster than the rate at which the water flows from
the basin’s inlet to its outlet.

« Baffles help prevent short circuiting and lower
detention times.

« Surface overflow rate < 0.5 gpm/ft? with velocities

less than 0.5 ft/min —



Sedimentation — Basins (radial flow)

Circular radial-flow clarifies direct coagulated water up
through the center and then into a weir trough.

DRIVE
WALKWAY
WEIR\ FEEDWELL
BAFFLl-\

j\ZZ[ SS/——""‘S‘_‘./J

INFLUENT PIPE j \-sn.uoaz DRAW-OFF PIPE

Source: AWWA and ASCE, 1990, Circular Radial Flow Clarifier

Figure 7-6. Circular Radial-Flow Clarifier

Oregon 1 h
Health



Tube and Plate Settlers

Same concepts as sedimentation basins, but can be
operated at higher loading rates.

Tubes and plates placed in a basin decrease the
distance the particles have to settle out (i.e., particles
only need to settle to the surface of the tube or plate
below ~ 2 inches)

Tubes and plates are inclined (typically 60°) to allow
collected sludge to slide down to the bottom of the basin
for removal.

Generally, a space of 2 inches is provided between the
tube walls or plates to maximize settling efficiency.

ecalth
Authority



Plate Settlers

Parallel plates set at an incline shorten the distance the particles have to settle out.

(~ 4 gpm/ft? 10-ft long @ 55 with 2” spacing)

INLET ORIFICE Al
LET
BOTTOM
urce: A A and ASCE, 1998. B )
Oregon
Figure 7-7. Plate Settlers Used for High-Rate Sedimentation e a t
Authority



Plate Settlers — City of Corvallis (2006)

Oregon 1 th

-Authc rity




Tube Settlers

Tube settlers are basins filled with tubes set at an incline of generally 60 °.
Tube openings are typically around 2” in size.

Loading rate < 2 gpm/ft? of cross sectional area.

City of Albany (2014)

ealth
Authority



Tube Settlers

City of
Scappoose,
2013

Health



Tube Settlers

- ‘ City of
- Corvallis,
2010

Health

!



Tube Settlers

City of
s | Sweet
| Home, 2015

Oregon 1 h
Health



Solids Contact Clarifiers

* Accelator® Solids Contact Unit has two mixing zones.

« Raw or coagulated water enters the primary mixing zone where coagulation
and flocculation begin.

« The resulting particles are pumped up into a secondary mixing zone where
more gentle mixing allows the completion of the flocculation process.

« Water then flows down a draft tube, where particles settle on the hood to the
sludge blanket at the bottom of the basin.

« Clear water flows upward at constantly reducing velocity to allows small
particles to settle out.

Impeller
Orifice Chemical Drive Chemical Walkway

N, Seconddry mixing
Effluent \Cllfiﬂod \ 4 land Reaction Zone [ >-;raft ;ubee/
Water | | h )
21 ' Rotor impeller | IN= — Influent

e = = SlurrpPool
/ Retun / YA——3 {_ﬂ' b= TR0 N

;'3:; 74 / ’ l// ; v ™\ \ \ oncentrator
/ { |\ Rrimary Alng ana ’| ) W\ Sample Cock
eactig Zone
Hood \\ \\ \\\a 4’*\\ /’”I’/ ’/ Slud Dischar
— ﬁ%:: ____ T udge Discharge
Blow-off
and Drain

Source: AWWA and ASCE, 1998.



Solids Contact Clarifiers

Accelator® Solids Contact Unit with tube settlers is shown
for the City of Albany (2012)

Oregon 1 h
Health
Authority

!



Sludge Blanket Clarifiers

« Avariation of solids contact units in which coagulated water flows up through
a blanket of previously formed solids.

« The floc grows in size and becomes part of the blanket, which can develop to
a depth of several feet for efficient clarification.

* In both sludge and solids contact clarifiers, solids management is key to their
efficiency.

Solids analysis for the
City of Albany, 2012

Oreg()nl h
Health
Authority




Dissolved Air Floatation

 |n use since the late 1960’s

« Uses micro air bubbles to attached and float flocculated particles and solids to
the surface for removal. Primarily for low solids and algae

« Loading rate is 2-6 gpm/ft? (6 — 20 gpm/ft? for high rate)

Primary Flocculation
3-5 min. @ 80-100 G

Raw Water Inlet & Distribution
- Following in-line mixing

i

.
i

Sludge Channel

Air-Water
Dispersion Zone

Accumulated
Sludge Layer

R T

Secondary Flocculation
3-5min. @ 30-60 G

Transition
Zone

Auto Effluent
Weir

Effluent
Channel

calth




Sand Ballasted Flocculation

* Introduced in 1989, the Actiflo® process from Kruger uses microsand and
polymer injected into the floc chamber that allows the flocculated particles to

settle out much faster through parallel plates.

Sand Recirculated

* Microsand is continuously recirculated

Water with coagulant

enters rapid mix tank Plate settlers

Flocculation
tank

Rapid Mix



Contact Adsorption Clarifiers

« Coagulated water flows up through clarifier.

« Clarifier media either gravel or plastic beads. Clarifier is periodically
“rinsed” of solids.

» Clarified water flows onto filter.

« Configured as a package plant, small footprint, easy to increase the
capacity.

ealth
Authority



Contact Adsorption Clarifier

Roberts Filter Group Pacer Il (model P-1400) ContaClarifier™

52 = flocculation layer
54 = transition layer Contact Adsorption Clarifier (ContaClarifier™)
56 = filtration layer

40 = Tri-media rapid sand filter (anthracite, sand, garn&t) Polishing
Filter -




Contact Adsorption Clarifier

Units are backwashed or “rinsed” at the same rate and direction that
they filter, except rather than the water going to the top of the filter, it is
diverted to waste.

ContaClarifer™ rinse initiated at 5-6 psi (26 — 31 inches head)

1st Stage of Rinse:
— 4.5 min air/water flush
— Air Scour Rate @ 840 cfm (140 ft2 x 6 cfm/ft?)
— Water rinse @ 10 gpm/ft? (1,400 gpm/140 ft?)

2"d Stage of Rinse:
— 6 min water rinse only @ 10 gpm/ft?

calth
Authority




Contact Adsorption Clarifier

Individual CAC Unit Turbidity Data (HACH 1720D)

ModIO P4 A01.Sensor 1- 1720D.Turbidity (NTU) CAC units exhibit
0 = ModlO P4 A01.Sensor 1-1720D.Turbidity (NTU) SI m I |ar . .
characteristics as
: - : : normal filters
i . -
10 : :
? ) : ; /— | Data shows slight
: W : w increase of clarified
\ ™ turbidity towards end
of run prior to rinse
0.1
\,WQS\ {99\*“ .g,bq@ &&bﬁb .909@\ .\}‘N\ %}u‘?\& q&Q’Q@\ \/Q.P%QS\ x.go‘}@ \)\}w\ "
\Q’\'& %\Q’\\} %\Q’\C) %\Q’\\} %\Q’\cj %\Q’\\:b %\Q’\\} %\Q’\\} '5\("\\3) @\1\\’0} “’\,\\{b | I é]eg{élth

-Authc rity



Clarification Optimization Objectives

 Achieve
clarified/settled water
performance goals.

« Maintain consistent
performance during
varying source water
conditions.

calth
Authority



Turbidity (NTU)

Example Data Eor Plant With
Uncontrolled Settled Water Turbidity

100.0 | | I | I | | | ‘

A
=
o

-2
o
|

o
-—




The filtered water is less than 0.1 NTU,
so what is the problem?

1) The objective is to provide multiple barriers for pathogen removal —
this performance relies heavily on the filters.

2) Could the good filter performance be due to a low filter loading rate
(gpm/sf). What will happen when flow through the plant increases?

3) What will happen if there is a heavy rainfall or flooding? Will the
filters continue to meet 0.1 NTU when raw water turbidity spikes?

Example Data Eor Plant With
Uncontrolled Settled Water: Turbidity

=
=
=
>
=
i)
Q
=

Tu

ealth
Authority




Sedimentation Optimization
Possible Special Studies

Inadequate coagulation/overfeed.
Unequal loading to multiple units.

Turbidimeter data integrity (i.e., sample line cleaning
ISSues).

Mass control in solids contact units
(unit start-up and sludge wasting).

Polymer type and dose impact on contact adsorption
clarifiers.

Impact of “floc-bubble™ aggregate characteristics on

dissolved air flotation.
| I Oregon 1 th
ea "\ulht';f‘il}'



Optimization Goals for Settled Water Turbidity

Practice should embrace the multiple barrier approach, meeting optimization

goals 95% of the time.

Water Treatment Plant Optimization Goals
(for convenrional systems) Tusbidity Goal Critei
Settled water < 2.0 NTU, 95% of the time. {£1ab‘;f111?}%?sagnll(;ai.][’?g water
Settled water < 1.0 NTU, 95% of the time. gfg’;gﬁ?}g’?;?i‘?g;g water

28

Coagulant
. urbidity
Addition urbidity o )
Goal Disinfection Disinfection
Goal Goal
v nt

Variable ——p [ 3SR 00t Disinfecta
Qua"ty B .' — e e et 4% n e n e Addition
Water vee|® | >
Coagulation/Flocculation/
Sedimentation Barrier Filtration High Quality
Barrier Finished Water

To Distribution
Disinfection Barrier



Class Outline

9 AM Introduction/Overview
10:15 AM — 15 minute break

10:30 AM Coagulation/Flocculation
12 noon — Lunch (on your own)
1 PM Clarification/Sedimentation
2 PM Filtration
2:15 PM — 15 minute break
2:30 PM Filtration (continued)
3:30 PM General Operations
4:30 PM - End

29

Health



Conventional and direct filtration

« Commonly called “rapid sand” or “rapid rate” filtration (as opposed
to slow sand filters at 0.1 gpm/ft?)

 Filtration rate typically 2-4 gpm/ft?
* Requires controllable backwash with water and perhaps air scour.
« Mixed media filters: layers of support gravel, sand, anthracite.

Typical Filtration Loading Rates

Sand Media 2.0 gpm/ft2
Dual/Mixed Media 4.0 gpm/ft2
Deep Bed (Typically anthracite >60 in. in depth) 6.0 gpm/ft2

calth
Authority




“Ten States Standards”

2012 Edition

Ten States Standards

Recommended http://10statesstandards.com/index

ds for

html
Member States and Provinces
lllinois New York
Indiana Ohio
lowa Ontario
Great Lakes — Uppgr I :sissipp_.l'_'"» er Board of State and M IChIgan Pen nsylvanla
Provincial Pulﬂ)_l_iqc; t!w /i3 nntal !_V!anagers . . .
R Minnesota Wisconsin
mr;:.ﬁv:,ro‘ 'il‘v'ama :ﬁ:::ﬂ . .
Missouri



http://10statesstandards.com/index.html
http://10statesstandards.com/index.html

Typical Filter “Box”

Girsded Sraarsl

&iﬁﬁﬁﬁtﬁ_ :




Water flows through progressively larger
pores as it passes from coal to sand to
gravel.

This example shows the following from top
to bottom (as the water would flow)

Anthracite

2 layers of sand

3 layers of support gravels
“Block” underdrain

P~ wn e

Oregon 1 h
Health



| Example shown is from the City of Grants Pass
« Top Layer Anthracite
« Layer?2 Filter sand
(Silica sand w/ D10 = 0.45 mm- 0.55 mm)
 Layer3 #50 garnet sand
 Layer4 #12 garnet gravel
« Layerd 3/8” x 3/16” gravel
« Layer6 3/4” x 3/8” gravel

- Bottom layer 1-1/2” x %" gravel

calth
Authority



Conventional and direct filtration

Underdrains can be a series of perforated pipe or proprietary
underdrain “block”, or “folded plate” underdrains.

Ovivo Flexscour® “folded plate” Xylem Leopold® “block”

Oregon 1 h
Health
Authority

!



Conventional and direct filtration

Wash troughs

Filter tank — "?

Perforated laterals

Cast iron
manifold Filter floor

Perforated Pipe Underdrains

Oregon 1 h
Health



Conventional and direct filtration

Punched Stainless Alr Orifice
Madia Panels Water Grifice
Alr Header

Alr Release Vent

" : Stainiess Steel Lateral
e Low Profile, Typical
el Laterals ara only 5 inches high
,': : ST il /
¢ ..\['!‘,)ﬂ[! ' W
i

Filtrate - Alr Duet

{Out) Hold Down Clamp Water Duct
Backwash Concrate Concrete Floor
{in} Expansion Anchor

Ovivo Flexscour® Folded Plate Underdrains

calth
Authority



Conventional and direct filtration

7\
WATER DISTRIBUTION
L |

AIR /WATER DISTRIBUTION

Xylem Leopold® “Block” Underdrains

Oregon 1 h
]_@E hority



Conventional and direct filtration

MULTICRETE™ Il
Filter Underdrain

Nozzle

Insert Caps j
" Pan Form

Nozzles " support Angle
S BN " Rebarand
Inserts o » Chairs
N N Pan Form

Pier Support

Rebar Pier Form

WesTech® Multicrete™ || Filter Underdrain ] [Omgon 1 th

Authority



Conventional and direct filtration

Involves adsorption and physical straining of flocculated particles.

Straining: Adsorption:

Passing the water through The gathering of gas,

a filter in which the pores liquid, or dissolved solids
are smaller than the onto the surface of another
particles to be removed material

Q{DJOQ Z;j
O
Q <:>

Health



Filtration Optimization Objectives

* Achieve filtration
performance goals.

* Minimize turbidity
spikes during routine
filter operation.

« Minimize turbidity
spikes following filter

backwash.
Oregon 1 h
Health



Turbidity (NTU)

Example Data Eor Plant With
Uncontrolled Eilter Effluent Turbidity

100.0 | | | | | | | | |
Raw — Settled —— Filtered
10.0 — g A Ay
A
10 pet A
WWNWWWWWWMMW
0.1 | . v
0.0
oo o0 oo 00 o oo oo o0 oo oo oo oo
<X b o s - e 5 25 25 35 35
= = = — b Qo
;2223233 288 22



Optimization Goals for Filter Effluent Turbidity

Practice should embrace the multiple barrier approach.

FILTRATION

(conventional and direct systems)

Turbidity Goal

Criteria

IFE and CFE filtered water

e Turbidity <0.10 NTU,
05% of the time
e Max turbidity < 0.30 NTU.

Based on maximum values
recorded during 4-hour increments
(excluding the 15 minute period
following backwash)

IFE filtered water after backwash

e Turbidity returns to <0.10
NTU within 15 minutes
after backwash.

e Max spike < 0.30 NTU.

e Turbidity at return to
service < 0.10 NTU.

Goals apply to both systems with
and without filter-to-waste
capability.

Goals apply to the backwash
recovery period starting
immediately after backwash.

43

Quality
Source
Water

Variable — L;ﬂ Y

Coagulant
- urbidity

Addition Goal urbidity
1 Goal

Disinfection
Goal
Disinfectant

Addition

PR T R b)

Coagulation/Flocculation/
Sedimentation Barrier

Filtration
Barrier

Nip™

High Quality
Finished Water

To Distribution
Disinfection Barrier




Filtration Optimization
Lowering Filter Effluent Turbidity

« Possible Special Studies:

— Coagulation control (use your calibrated jar test
procedure!)

— High settled water turbidity (solids loading)

— Initiation of backwash (before breakthrough)

— Media depth and type of media

— Impact of manganese removal on filter performance
(oxidation of manganese with chlorine or permanganate
can result in small MnO,, particles that are difficult to

settle and filter out). Oregon
Health

Authority




Example Data Showing Turbidity Spike

Control Problem

\J\;“t:

Filter Effluent Turbidity (NTU)

0.40
0.35 -
0.30 -
0.25 -
0.20
0.15
0.10
0.05 -

0.00



Filtration Optimization
Spike Control During Routine Operation

« Possible Special Studies:

Raw and settled water quality variations
(storm events)

Hydraulic surges due to flow rate changes
Start-up/stop operation (small plants)
Filter backwash effects on loaded filters